
1 Not used on some models

* These parts are included in the Pump Repair Kit,
which may be purchased separately. Refer to the
Repair Kit Matrix on page 25 to determine the cor-
rect kit for your pump.

� These parts are included in Air Valve Repair Kit
236273 (aluminum center housing models), which
may be purchased separately.

� These parts are included in Air Valve Repair Kit
255061 (stainless steel center housing models),
which may be purchased separately..

� Replacement Danger and Warning labels, tags and
cards are available at no cost.

� These parts are unique to remote piloted air motor,
DG _ _ _ _

� These parts are used on extension version only.
Ref. No. 106 is qty. 20 on extension version.

1

2

3

4��

5
6��
7��
8�
9�

10��
11

12

15

16
17��

��18

19
20

22
23

24

25

101

102

103

104

105

106

107108*

�110

111
112

201*

202*

301*
401*

*402

403*3

16
��17

11 10��
106

106

*201

*301

1

1

Aluminum Model Shown

202*
1

�13

�14

2 Used on stainless steel model only

1132

TI0353B

TI2233A

Extension �117

103
*301
*201

*202

�115

�116

101

1

26 308368

Parts

Parts / Spares Reference Sheet

For more information: 1300 287 935 / www.burwell.com.au
Copyright 2016 Burwell Technologies

Graco Husky 2150 / Metal



308368 27

Parts
Air Motor Parts List (Matrix Column 2)

Digit
Ref.
No. Part No. Description Qty

F 1 188838 HOUSING, center; 1

2 188854 COVER, air valve; alum. 1

3 116344 SCREW, mach, hex
flange hd; M5x0.8;12 mm
(0.47 in.)

9

4�� 188618 GASKET, cover;  foam 1

5 188855 CARRIAGE; aluminum 1

6�� 108730 O-RING; nitrile 1

7�� 188616 BLOCK, air valve; acetal 1

8 188615 PLATE, air valve; sst 1

9� 188617 SEAL, valve plate;buna-
N

1

10�� 112181 PACKING, u-cup; nitrile 2

11 188612 PISTON, actuator; acetal 2

12 188613 BEARING, piston; acetal 2

13� 104765 PLUG, pipe; headless 2

14� 115671 FITTING, connector;
male

2

15 188611 BEARING, pin; acetal 2

16 188610 PIN, pilot; stainless steel 2

17�� 157628 O-RING; buna-N 2

18�� 188614 BLOCK, pilot; acetal 1

19 188609 BEARING, shaft; acetal 2

20 116343 SCREW, grounding 1

22 188603 GASKET, air cover;  foam 2

23 189300 COVER, air; aluminum 2

24 189304 SHAFT, diaphragm; sst 1

25 115643 SCREW; M8x .25; 25
mm

12

Digit
Ref.
No. Part No. Description Qty

G Same as F with the following exceptions

1 195921 HOUSING, center; 
remote, aluminum

1

23 195919 COVER, air; remote 2

V Same as F with the following exceptions

1 15K009 HOUSING, center; 
stainless steel

1

2 15A735 COVER, air valve; 
stainless steel

1

8� 15H178 PLATE, air valve; 
stainless steel

1

9 – – –

23 15A742 COVER, air; stainless
steel

2

Graco Husky 2150 / Metal 

2 of 9



28 308368

Parts
Fluid Section Parts List (Matrix Column 3)

Digit
Ref.
No. Part No. Description Qty

3 101 15A612 COVER, fluid; aluminum 2

102 189302 MANIFOLD, inlet; 
aluminum

1

103 15A613 MANIFOLD, outlet; 
aluminum

1

104 189298 PLATE, air side; 
aluminum

2

105 189820 PLATE, fluid side; 
carbon steel

2

106 115644 SCREW; M10 x 1.18; 
30 mm

24
or
20�

107 189410 BOLT; M12 x 1.75; 
55 mm (2.17 in.); 
316 stainless steel

2

108* 104319 O-RING; PTFE 2

110
�

188970 LABEL, warning 1

111 102656 MUFFLER 1

112 115645 SCREW; M10 x 1.50; 
90 mm (3.54 in.); 
carbon steel

8

115
�

15B131 EXTENSION, 2150 2

116
�

106260 PACKING, o–ring: PTFE
M10x1.5;90mm

2

117
�

112417 SCREW, mach, hex 4

Digit
Ref.
No. Part No. Description Qty

4 101 194279 COVER, fluid; 
316 stainless steel

2

102 194280 MANIFOLD, inlet; 
316 stainless steel

1

103 194281 MANIFOLD, outlet; 
316 stainless steel

1

104 189298 PLATE, air side; 
aluminum

2

105 189299 PLATE, fluid side; 
316 stainless steel

2

106 112416 SCREW; M10 x 1.38; 
35 mm

24

107 189410 BOLT; M12 x 1.75; 
55 mm (2.17 in.); 
316 stainless steel

2

108* 104319 O-RING; PTFE 2

110
�

188621 LABEL, warning 1

111 102656 MUFFLER 1

112 112543 SCREW; M10 x 1.50; 
110 mm (4.33 in.); 
stainless steel

8

113 114862 NUT; M10 8

Graco Husky 2150 / Metal 

3 of 9



308368 29

Fluid Section Parts List (Matrix Column 3)

Digit
Ref.
No. Part No. Description Qty

6 101 191541 COVER, fluid; ductile iron 2

102 191542 MANIFOLD, inlet; 
ductile iron

1

103 191543 MANIFOLD, outlet; 
ductile iron

1

104 189298 PLATE, air side; 
aluminum

2

105 189820 PLATE, fluid side; 
carbon steel

2

106 112416 SCREW; M10 x 1.38; 
35 mm

24

107 189410 BOLT; M12 x 1.75; 
55 mm (2.17 in.); 
316 stainless steel

2

108* 104319 O-RING; PTFE 2

110
�

188621 LABEL, warning 1

111 102656 MUFFLER 1

112 112543 SCREW; M10 x 1.50; 
110 mm (4.33 in.); 
stainless steel

8

C 101 15A612 COVER, fluid; aluminum 2

102 192086 MANIFOLD, inlet; 
aluminum; BSPT

1

103 15A614 MANIFOLD, outlet; 
aluminum; BSPT

1

104 189298 PLATE, air side; 
aluminum

2

105 189820 PLATE, fluid side; 
carbon steel

2

106 115644 SCREW; M10 x 1.18; 
30 mm

24

107 189410 BOLT; M12 x 1.75; 
55 mm (2.17 in.); 
316 stainless steel

2

108* 104319 O-RING; PTFE 2

110
�

188970 LABEL, warning 1

111 102656 MUFFLER 1

112 115645 SCREW; M10 x 1.50; 
90 mm (3.54 in.); 
carbon steel

8

Digit
Ref.
No. Part No. Description Qty

D 101 194279 COVER, fluid; 
316 stainless steel

2

102 195576 MANIFOLD, inlet; 
316 stainless steel; BSPT

1

103 195577 MANIFOLD, outlet; 
316 stainless steel; BSPT

1

104 189298 PLATE, air side; 
aluminum

2

105 189299 PLATE, fluid side; 
316 stainless steel

2

106 112416 SCREW; M10 x 1.38; 
35 mm

24

107 189410 BOLT; M12 x 1.75; 
55 mm (2.17 in.); 
316 stainless steel

2

108* 104319 O-RING; PTFE 2

110
�

188621 LABEL, warning 1

111 102656 MUFFLER 1

112 112543 SCREW; M10 x 1.50; 
110 mm (4.33 in.); 
stainless steel

8

113 114862 NUT; M10 8

F 101 191541 COVER, fluid; ductile iron 2

102 192088 MANIFOLD, inlet; 
ductile iron; BSPT

1

103 192089 MANIFOLD, outlet; 
ductile iron; BSPT

1

104 189298 PLATE, air side; 
aluminum

2

105 189820 PLATE, fluid side; 
carbon steel

2

106 112416 SCREW; M10 x 1.38; 
35 mm

24

Graco Husky 2150 / Metal 

4 of 9



30 308368

Parts
Seat Parts List (Matrix Column 4)

Digit
Ref.
No. Part No. Description Qty

3 201* 189288 SEAT; 316 stainless steel 4

202* 112358 O-RING; PTFE 4

4 201* 189289 SEAT; 174 stainless steel 4

202* 112358 O-RING; PTFE 4

5 201* 189292 SEAT; TPE 4

202 None Not Used 0

6 201* 189290 SEAT; Santoprene� 4

202* 112358 O-RING; PTFE 4

7 201* 15B267 SEAT; Buna–N 4

202 None Not used 0

8 201* 15B265 SEAT;  Fluoroelastomer 4

202 None Not used 0

9 201* 189291 SEAT; polypropylene 4

202* 112358 O-RING; PTFE 4

G 201* 194215 SEAT; Geolast� 4

202* 112358 O-RING; PTFE 4

Ball Parts List (Matrix Column 5)

Digit
Ref.
No. Part No. Description Qty

1 301* 112359 BALL; PTFE 4

2 301* 112363 BALL; acetal 4

4 301* 112360 BALL; 440C SS 4

5 301* 112745 BALL; TPE 4

6 301* 112361 BALL; Santoprene� 4

7 301* 15B492 BALL; Buna–N 4

8 301* 15B491 BALL; Fluoroelastomer 4

G 301* 114753 BALL; Geolast� 4

Diaphragm Parts List (Matrix Column 6)

Digit
Ref.
No. Part No. Description Qty

1 401* not sold
separately

DIAPHRAGM, backup;
polychloroprene (CR)

2

402* 112181 PACKING, u-cup; nitrile 2

403* 15K313 DIAPHRAGM; PTFE 2

5 401* 189295 DIAPHRAGM; TPE 2

402* 112181 PACKING, u-cup; nitrile 2

6 401* 189296 DIAPHRAGM;Santo-
prene�

2

402* 112181 PACKING, u-cup; nitrile 2

7 401* 15B313 DIAPHRAGM; Buna–N 2

402* 112181 PACKING, u-cup; nitrile 2

8 401* 15B502 DIAPHRAGM; Fluoroe-
lastomer

2

402* 112181 PACKING, u-cup; nitrile 2

G 401* 194216 DIAPHRAGM; Geolast� 2

402* 112181 PACKING, u-cup; nitrile 2

* These parts are included in the pump repair kit,
purchased separately See Repair Kit Matrix on page
25 to determine the correct kit for your pump.

Graco Husky 2150 / Metal 

5 of 9



308550 29

Parts
Air Motor Parts List (Matrix Column 2)

Digit
Ref.
No. Part No. Description Qty

F 1 188838 HOUSING, center; 
aluminum 1

2 188854 COVER, air valve; 
aluminum 1

3 116344 SCREW, mach, hex 
flange hd; M5 x 0.8; 12 
mm (0.47 in.)

9

4† 188618 GASKET, cover; foam 1

5 188855 CARRIAGE; aluminum 1

6† 108730 O-RING; nitrile 1

7† 188616 BLOCK, air valve; acetal 1

8 188615 PLATE, air valve; sst 1

9† 188617 SEAL, valve plate; 
buna-N 1

10† 112181 PACKING, u-cup; nitrile 2

11 188612 PISTON, actuator; acetal 2

12 188613 BEARING, piston; acetal 2

13‡ 104765 PLUG, pipe; headless 2
14‡ 115671 FITTING, connector; 

male 2

15 188611 BEARING, pin; acetal 2

16 188610 PIN, pilot; stainless steel 2

17† 157628 O-RING; buna-N 2

18† 188614 BLOCK, pilot; acetal 1

19 188609 BEARING, shaft; acetal 2

20 116343 SCREW, grounding 1

22 188603 GASKET, air cover; foam 2

23 189300 COVER, air; aluminum 2

24 189304 SHAFT, diaphragm; sst 1

25 115643 SCREW; M8x 1.25; 25 
mm (1 in.) 12

G Same as F with the following exceptions

1 195921 HOUSING, center; 
remote, aluminum

1

23 195919 COVER, air; remote 2

V Same as F with the following exceptions

1 15K009 HOUSING, center; 
stainless steel

1

2 15A735 COVER, air valve; 
stainless steel

1

8 15H178 PLATE, air valve: 
stainless steel

1

9 _ _ _ _ _ _ _ _ _

23 15A742 COVER, air; stainless 
steel

Digit
Ref.
No. Part No. Description Qty

Parts / Spares Reference Sheet

For more information: 1300 287 935 / www.burwell.com.au
Copyright 2016 Burwell Technologies

Graco Husky 2150 / Plastic



30 308550

Parts
Fluid Section Parts List (Matrix Column 3)

Digit
Ref.
No. Part No. Description Qty

2 101 189793 COVER, fluid; 
polypropylene

2

102 189787 MANIFOLD, inlet; 
polypropylene

1

103 189790 MANIFOLD, outlet; 
polypropylene

1

104 189298 PLATE, air side; 
aluminum

2

105 189796 PLATE, fluid side; 
polypropylene

2

106 112560 SCREW; M8x 1.25; 70 
mm (2.76 in.); sst

8

107 112368 SCREW; M10x 1.50; 60 
mm (2.36 in.); sst

16

108 114181 SCREW; M10x 1.50; 110 
mm (4.33 in.); sst

8

110Y 188621 LABEL, warning 1

111 102656 MUFFLER 1

112 112559 SCREW; M8x 1.25; 40 
mm (1.57 in.); sst

8

113 15J379 WASHER, manifold; 
outlet

4

114 15J380 WASHER, manifold; inlet 4

5 101 189795 COVER, fluid; PVDF 2

102 189789 MANIFOLD, inlet; PVDF 1

103 189792 MANIFOLD, outlet; PVDF 1

104 189298 PLATE, air side; aluminum 2

105 189798 PLATE, fluid side; PVDF 2

106 112560 SCREW; M8x 1.25; 70 mm 
(2.76 in.); sst

8

107 112368 SCREW; M10x 1.50; 60 
mm (2.36 in.); sst

16

108 114181 SCREW; M10x 1.50; 110 
mm (4.33 in.); sst

8

110Y 188621 LABEL, warning 1

111 102656 MUFFLER 1

112 112559 SCREW; M8x 1.25; 40 mm 
(1.57 in.); sst

8

113 15J379 WASHER, manifold; outlet 4

114 15J380 WASHER, manifold; inlet 4

A 101 120969 COVER, fluid; 
conductive polypropylene

2

102 120970 MANIFOLD, inlet; 
conductive polypropylene

1

103 120971 MANIFOLD, outlet; 
conductive polypropylene

1

104 189298 PLATE, air side; 
aluminum

2

105 189796 PLATE, fluid side; 
polypropylene

2

106 112560 SCREW; M8x 1.25; 
70 mm (2.76 in.); sst

8

107 112368 SCREW; M10x 1.50; 
60 mm (2.36 in.); sst

16

108 114181 SCREW; M10x 1.50; 
110 mm (4.33 in.); sst

8

110Y 188621 LABEL, warning 1

111 102656 MUFFLER 1

112 112559 SCREW; M8x 1.25; 
40 mm (1.57 in.); sst

8

113 15J379 WASHER, manifold; outlet 4

114 15J380 WASHER, manifold; inlet 4

7 of 9

Graco Husky 2150 / Plastic 



308550 31

Parts
Seat Parts List (Matrix Column 4)

Ball Parts List (Matrix Column 5)

Diaphragm Parts List (Matrix Column 6)

* These parts are included in the pump repair kit, purchased 
separately. See Repair Kit Matrix on page 28 to determine 
the correct kit for your pump.

Digit
Ref.
No. Part No. Description Qty

3 201* 189288 SEAT; 316 stainless steel 4

202* 112358 O-RING; PTFE 4

4 201* 189289 SEAT; 17-4 stainless 
steel

4

202* 112358 O-RING; PTFE 4

5 201* 189292 SEAT; TPE 4

202 None Not Used 0

6 201* 189290 SEAT; Santoprene 4

202* 112358 O-RING; PTFE 4

7 201* 15B267 SEAT; Buna-N 4

202 None Not used 0

8 201* 15B265 SEAT; Fluoroelastomer 4

202 None Not used 0

9 201* 189291 SEAT; polypropylene 4

202* 112358 O-RING; PTFE 4

A 201* 189745 SEAT; PVDF 4

202* 112358 O-RING; PTFE 4

G 201* 194215 SEAT; Geolast 4

202* 112358 O-RING; PTFE 4

Digit
Ref.
No. Part No. Description Qty

1 301* 112359 BALL; PTFE 4

2 301* 112363 BALL; acetal 4

4 301* 112360 BALL; 440C stainless 
steel

4

5 301* 112745 BALL; TPE 4

6 301* 112361 BALL; Santoprene 4

7 301* 15B492 BALL; Buna-N 4

8 301* 15B491 BALL; Fluoroelastomer 4

G 301* 114753 BALL; Geolast 4

Digit
Ref.
No. Part No. Description Qty

1 401* not sold 
separately

DIAPHRAGM, backup; 
polychloroprene (CR)

2

402* 112181 PACKING, u-cup; nitrile 2

403* 15K313 DIAPHRAGM; PTFE 2

5 401* 189295 DIAPHRAGM; TPE 2

402* 112181 PACKING, u-cup; nitrile 2

6 401* 189296 DIAPHRAGM; 
Santoprene

2

402* 112181 PACKING, u-cup; nitrile 2

7 401* 15B313 DIAPHRAGM; Buna-N 2

402* 112181 PACKING, u-cup; nitrile 2

8 401* 15B502 DIAPHRAGM; 
Fluoroelastomer

2

402* 112181 PACKING, u-cup; nitrile 2

G 401* 194216 DIAPHRAGM; Geolast 2

402* 112181 PACKING, u-cup; nitrile 2

8 of 9

Graco Husky 2150 / Plastic



32 308550

Parts

1

1

2

3

4

5

6

7

8
9

10
11

12

15

16
17

18

19
20

22

23

24

25

102

103

104

105

107

Y110

111

108

201*

202*

301*
401*

*402

403*3

16
17

11 10

106

112

*201

*301

1

1

202* 1

101

13

14 }

04622D

113

114

Not used on some models

* These parts are included in the Pump Repair Kit, which may be purchased separately. 
Refer to the Repair Kit Matrix on page 26 to determine the correct kit for your pump.

† These parts are included in Air Valve Repair Kit 236273 (aluminum center housing mod- 
els), which may be purchased separately.

 These parts are included in Air Valve Repair Kit 255061 (stainless steel center housing 
models), which may be purchased separately.

Y Replacement Danger and Warning labels, tags and cards are available at no cost.

‡ These parts are unique to remote piloted air motor, DG -----

†

†

†
†


†

‡

†

†

†

9 of 9

Graco Husky 2150 / Plastic


